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TOOLS
OWNERS
MANUAL
.
MODELNO. | Floor Jack
JSA250M 1 .
2-2 Ton Capacity .
CAUTION:| OPERATING |
Read Rules for| and
Safe Operation|] ASSEMBLY
and All Instruc-| INSTRUCTIONS
tions Carefully |  plus

SAVE THIS
MANUAL FOR
FUTURE REFERENCE

7

PARTS BREAKDOWN

A WARNING & SAFETY INSTRUCTIONS A

e Vit -
+ Use [ift cap lugs and cup to gﬁ; vehicle lift

Failure to follow these warnings may
resuit in persconal injury or property
damage.

< Use jack only for lifting vehicles
« Use vehicle stands after lifting.
+ Do not exceed capacity rating.
- Do not use as a vehicle dolly

+ Follow instructions in this own-

ers manual

+ Reposition the jack if the vehicle pulls the |

ok il

surfaces.

L i
e

. Avoid off-center loading of lift cap. - B
« Jack wheels must be free to roll while lifting ar-

lowering vehicle.

« Lift only on areas specified by the vehicle

manufacturer.

« Lower vehicle slowly, taking care notto shoc:

load the jack.

ift

arm sideways.

MAC TOOLS INCORPORATED, P.0. BOX 370, Washington Court House, Ohio 43160

Revised 1°
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PART
NO.

JSA250M-01
JSA250M-02
JSA250M-03
JSA250M-04
JSA250M-0S
JSA250M-06

- JSA250M-07

JSA250M-08

JSA250M-09 .

JSA250M-10
JSA250M-11
JSA250M-12
JSA250M-13
JSA250M-14
JSA250M-15
JSA250M-16
JSA250M-17
JSA250M-18
JSA250M-18
JSA250M-20
JSA250M-21
JSA250M-22
JSA250M-23
JSA250M-24
JSA250M-25
JSA250M-26
JSA250M-29
JSA250M-30
JSA250M-31
JSA250M-32
JSA250M-33
JSA250M-34
JSA250M-35
JSA250M-36
JSA250M-37
JSA250M-38
JSA250M-39

PARTS LIST

DESCRIPTION

Side Plate Assy. ‘
Lifting Arm Assy. ‘
Power Unit Assy.

Saddle

Saddle Housing

Lifting Bar Pivot Shaft

Front Wheel, 4° Dia.

Rear Caster, 2-1/2° Dia.
Hydraulic Power Unit Adapter
Roll Pin, 3/16° Dia.

Ram Pullback Spring

Handle Spring

Power Unit Shaft

Cover

Spacer Red

. Grease Fitting, Straight, 1/8° NPT

Handle Extension -

Handle

Bolt, Hex Head, 1/4° x 1-3/4" Ig. -
1/4° Nut

RINYY N L

LI YV ZL0

_ Lifting Arm Bar Shaft

3/4* Nut

1/2* E Clip

1/2* SAE Washer

7/8° Nut

Front Saddle Assy. Shaft .
3/4° Retaining Ring :
1/4° x 3/8° Ig. Metal Screw, Hex Head
1/2° - 13 Shoulder Bolt’

1/2° Int. Tooth Lock Washer
1/2° 13 Nut - -

3/4* Lock Washer Int. Tooth
7/8" Lock Washer int. Tooth
3/4° Washer :
3/8" Nut . .
Litting Arm Straps :
Support Shatt
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TRI-CITY HYDRAULIC JACK SERVICE
JSA250M 4628 N. Florida Avenue |
H Tampa, Florida 33603-3700
Power Unit GJ% (813) 236-8551
Breakdown




JSA250M

TRI-CITY HYDRAULIC JACK SERVICE

Power Unit
Parts List

REF.
NO.

40.
41,
42.
43,
44,
45.
46.
47.
48.
49.
50.
51.
52.
53.
54,
55.
56.

4628 N. Florida Avenue

Tampa, Florida 33603-3700
(813) 2836-8551

DESCRIPTION

Valve Block

Cylinder

Roll Pin

Ram Bushing

Ram

Tank Nut

Roll Pin

Spring Hanger (Return Spring)
Reservoir

Power Unit Shatft

Handle Stop

Handle Fork

Handle Fork Shaft (Short)
Handle Fork Shatft (Long)
E-Clip (4)

Handle Fork Spring
Spring Cup

REF.
NO.

o7.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71,
7

DESCRIPTION

Release Valve

Release Valve Ball

Check Ball

Screen

Valve Housing

Valve Ball

Valve Plunger

Spring

Valve Screw

Pump Ball
Screen

Washer

Pump Cylinder
Pump Plunger

Roll Pin

Pump Plunger Rod

REF.
NO. DESCRIPTION

73 Pump Plunger Shaft
74.  Lock Washer

T Handle Fork Bolt
76.  Washer

Following Parts in Seal Kit:

77.  O-Ring
78. O-Ring
79.  Cup Seal
80. Qil Plug
81. O-Ring
82. O-Ring
83. O-Ring
84.  Cup Seal
85. O-Ring
86.  Dust Cap
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